
ORBITAL JIG SAW (0 - 3400SPM) Model JVZOOO 

A 

IMPORTANT - To a s s u r e  product  SAFETY 
a n d  RELIABILITY, repairs, maintenance o r  
adjustments  should be performed by 
MAKITA Service Centers  o r  other  qualified 
service organizations. Always u s e  MAKITA 
replacement  parts. 

Item Part No. 
No. No. Used Description 

1 
2 
3 
4 
5 
6 
7 

8 
9 

10  
11 
12 

13 
14 
i 5  
16 
17 
18 
19 
20 
21  
22  
23 
24 
25 
26 
27 
28 

29 
30 
31 
32 

9112014 
231314-8 
216001-0 
256631-5 
256630-7 
321390-1 
1335 85 -2 

423 04 1-3 
321388-8 
922 112-8 
34 1763-2 
157879-1 

91 116 1-0 
** 
** 
t t  

263002-9 
21 1033-2 
241081-7 
611456-8 

- 
1 
6 
1 
1 
1 
1 
1 

1 
1 
1 
2 
1 

4 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 

PAN H E A D  S C R E W  M5x8 
C O M P R E S S I O N  S P R I N G  4 
S T E E L  B A L L  3.5 
PIN 4 
PIN 4 
R O L L E R  

S P O N G E  12121 
B L A D E  S E T  
H.S .H.  B O L T  M4x10 
P L A T E  
G E A R  H O U S I N G  C O V E R  (With 

2 ea.  of PIN 256723-0, S P R I N G  

PAN H E A D  S C k E W  M4X35 
W A S H E R  8 

ROLLER ASSEMBLY ( i n c l u d e  
I tem 5 - 7 47)  

PIN 951057-3 

* t  
S L I D E R  
B A L L  B E A R I N G  805 
H O L D E R  
PAN H E A D  S C R E W  M4X8 
PAN H E A D  S C R E W  M6x55 
T O P  H A N D L E  
N E E D L E  B E A R I N G  407 
BUSH 4 
G E A R  
F L A T  W A S H E R  28 
CAM P L A T E  
F L A T  W A S H E R  8 
G E A R  H O U S I N G  (With L A B E L  

816069-2 PIN 256116-1 PIN 

951051-51 
256418-5' 2 ea. SPRIN'G P I N  

R U B B E R  PIN 4 
B A L L  B E A R I N G  6 0 8 L B  
FAN 
A R M A T U R E  ASS'Y ( Inc lude  

I tem 30 - 341 
33  681614-0 1 INSUCATION'WASHER 
34 211028-5 1 B A L L  B E A R I N G  6 2 7 L B  
35 621456-0 1 F I E L D  w l t h  I tem 35A 

02-91 

W 

Item Part No. 
No. No. Used Description 
35A 654018-9 2 GARTIER S P R I N G  
36 
37 
38 
39  
40 
41  
4 2  
4 3  
4 4  
45 
4 6  
47  
48 
4 9  
50 
51 
53 
54 
57 
58 
59 
6 0  
61  
6 2  
6 3  
6 4  
65  
66 
67 
80 
81 
82 

2 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
2 
1 
2 
1 
1 
1 

810 

PIN 4 
C O R D  w i t h  Plug (2xl8X8; SJ 
SWITCH 
C A R B O N  B R U S H  (CB - 72) 
B R U S H  C A P  
S T R A I N  R E L i E F  
PAN H E A D  S C R E W  M4x18 
S W i T C H  C O V E R  
PAN H E A D  S C R E W  M4x30 
K N O B  
G U I D E  PIN 
W R E N C H  H O L D E R  

9CCESSOR I ES 
401 123030-5 C I R C U L A R  G U I D E  
404 783201-2 H E X  W R E N C H  
405 164113-2 G U I D E  R U L E  

* S E E  S E R V I C E  C H A N G E  1 
** S E E  S E R V I C E  C H A N G E  2 



SERVICE CHANGE 

1 .  Change on  Motor Housing. 

L Type 1 Type 2 F i g .  D e s c r i p t i o n  

36 -- P a r t  #925183-4 P a r t  #265891-8 
Tap Screw M4x55 

53 Motor Housing (Discon t inued)  P a r t  #157722-4 

Hex B o l t  M4x55 
P a r t  #156804-9 

" 

12  
1 4  
1 5  

16  

SERVICE CHANGE 

2 .  Change on S l i d e r  and  Gear Housing Cover. 

I 
I par t  #157879-1 G e a r  Housing Cover Part (Discontinued) #' 56806-5 

F l a t  Washer 8 P a r t  #261051-0 
P a r t  #443008-5 P a r t  #423167-1 

F e l t  Dus t  Sea  1 
Part 681 34-6 par t  #I681 90-6 
( D i s c o n t i n u e d )  S l i d e r  

I l m m  D i a .  12.5mn 

f o r  S l i d e r  Hole f o r  S l i d e r  

2 Model JV2000 02-91 

- 


